Project No. F140643 File E313867 Page 1 of 14 LABORATORY DATA PACKAGE





Project No. F140643 LABORATORY DATA PACKAGE File E313867

Page 3 of 14

| TESTS | TO BE CONDUC | TED: | No |
|-------------|--------------|-----------------------------------|--|
| Test No. | Done +++ | Test Name | [] Comments/Parameters [X]Tests Conducted by ++ |
| 1 | X | PHYSICAL PROPERTIES | Jerry Shen/ Jerry Shen |
| 2 | X | MECHANICAL STRENGTH | Randy Wang/ Randy Wang |
| 3 | X | VERTICAL FLAME TEST - VW-1 OR FV2 | Randy Wang/ Randy Wang |
| 4 | X | VERTICAL FLAME TEST - FT1 OR FV1 | Randy Wang/ Randy Wang |



Project No. F140643 LABORATORY DATA PACKAGE

Page 4 of 14

Instructions + - When all tests are conducted by one person, printed name and signature
can be inserted here instead of including printed name and signature on each
page containing data. Must indicate number of pages in the data package.
++ - When test conducted by more than one person, printed name and signature
of person conducting the test can be inserted next to the test name instead
of including printed name and signature on each page containing data. Test
dates may be recorded here instead of entering test dates on the individual
datasheet pages. Must indicate number of pages in the data package.
+++ - Use of this field is optional and may be employed differently. If used
to include a date instead of entering the testing date on the individual
datasheet pages, the date shall be the date the test was conducted.

Special Instructions

1 mm = 0.03937 inch 1 KN = 224.80891bf

[x] It shall be permitted to use a mandrel with a smaller size for heat shock, cold bend & flexibility test. If nonconforming results are obtained, a mandrel as specified on these data sheets shall be used.

Unless specified otherwise in the individual Methods, the tests shall be conducted under the following ambient conditions. Confirmation of these conditions shall be recorded at the time the test is conducted.

| Ambient | Relative | | Barometri | C | |
|------------------------------|----------------|------------|---------------------|----------|--------|
| Temperature, C23±5 | Humidity, % | <70 | Pressure, | mBar | N/A |
| [x] No general environmental | conditions ar | e specifie | d in the S | tandard(| s) or |
| have been identified that co | uld affect the | test resu | lts or mea | surement | S. |
| Refer to individual test met | hod for the re | quirement | of ambient | conditi | on. |
| 2 | 1. 15 | | 104 | 1.00 | |
| RISK ANALYSIS RELATED TO TES | TING PERFORMAN | CE: | | | |
| - | ma dia | | 1011 | 1000 | |
| The following types of risks | have been ide | ntified. | Take neces | sary | |
| precautions. This list is n | ot all inclusi | ve. | the | | |
| [] Electric shock | 1 [] | Radiation | 1 | | |
| [] Energy related hazards | | Chemical | hazards | 1 2 2 2 | |
| [X] Fire | [X] | Noise | 196 | | |
| [X] Heat related hazards | | Vibratior | 1 | | |
| [X] Mechanical | [X] | Other (Sp | pecify) <u>occu</u> | pational | injury |
| To Lab Staff: | 011 | | F IB | | |
| Refer to the below table for | the unit conv | ersion on | the follow | ing data | sheet. |

ULS-00062-ZJCZ-DataSheet-2001 Form Page 4 Convright © 2012 UL LLC

| Project No. F140643 | File E31 | 3867 | Page | 5 of 14 |
|--|--|---|---|---|
| Tested by: | | | Date | |
| Printed Name | Sign | ature 🦯 | | 1. |
| | | 1 | No: | 1 |
| TEST LOCATION: (To be o | completed by Staff Con | ducting the | Testing) | |
| [X] UL or Affiliate [] |] WTDP [] CTDP [] T | PTDP [] W | MT [] TME | [] SMT |
| Company Name UL-CC | IC Company Limited | | 12 A | 015100 |
| Address 2, Ch China | engwan Road, Suzhou Ir | Idustrial Pa | irk, Suzhou | 215122, |
| | TEST EQUIPMENT INF | ORMATION | | |
| Inst. Instrument ID No. Type | Test Number +, Test Title or Conditioning | Function /Range | Last Cal. Date | Next Cal. Date |
| 09 | 21 | 100 | | - |
| + - If Test Number is a | used, the Test Number | must be ide | ntified on t | the data |
| The following additionarented equipment, or with The Inst. ID No. below | al information is requ hen a UL ID Number for corresponds to the In Make/Model/Seria | ired when a r an instrum st. ID No. l Number/As: | sing client number above. | 's or is not used. |
| <pre>[x] UL test equipment : Project Management (LP) TEST SAMPLE IDENTIFICAT The table below is prov specific product relate identifies a test samp.</pre> | information is recorde M) database. FION: vided to establish cor ed information. Refer le by "Sample No." onl | d on Meter relation of to this ta y. | Use h UL's | Laboratory Ders to |
| Sample Card No. Date Received 1865376 2014-04-29 | [X] TestSample No.Manu1-4W1-W16Refer | facturer, Prod rred to the | uct//Identificat attached sa | tion and Ratings ample tag |
| + - If Test Number is a must be identified on a page. | used, the Test Number the data sheet pages o | or Numbers r on the Da | the sample w ta Sheet Pac | vas used in ckage cover |
| [] Sampling Procedure | | | | |
| [] This document conta: in color to retain leg: ULS-00062-ZJCZ-DataSheet-200 Form Page 5 | ins data using color a ibility and the inform 1 Copyright © 2012 t | nd if print ation repre Form Issue Form Revis L LLC | ed, should k sented by th ed: 2004- sed: 2011- | De printed ne color. 02-20 05-16 |

| Project No. F140 | 643 | File | E313867 | Page | 6 of 14 |
|--------------------|---------|----------|----------------|---------------|---------------|
| Tested by: | | | | Date | 2014-05-13~ |
| Printe | ed Name | | Signature | 1 | 2014-05-21 |
| | | | 1 | No: | 1 |
| PHYSICAL PROPERTIN | ES: | UL | 62 and CSA C22 | 2.2 No. 49, 0 | Clauses 5.1.1 |
| | | | | 金戏: | |
| Sample Card No.: | 1865376 | | Sample No.: | [1] ~]. | 1 |
| Material: | PVC | Ins/Jkt: | Ins. | Color: | Black |
| Ambient Temp.: | 23° | С | Humidity: | 55 | % RH |

| Ambient Temperature Re | equirement : 24 | ± 8 °C | | | | | | | | |
|--|--------------------------|---------------------------|-------|-----------|-----------------|--|--|--|--|--|
| Sample Type: | [x] Insulation | 1 [] Ja | acket | | | | | | | |
| Sample Preparation | [x] Tubular | [] Di | e Cut | [] Buffe | ed [] Planed | | | | | |
| Speed of Separation: 20 Inches Per Minute | | | | | | | | | | |
| Actual Speed of 20 Inches Per Minute | | | | | | | | | | |
| 5 | 8 | | 4 | 3 | | | | | | |
| Conditioning: [X] Unag | jed 🛃 🎽 | 5 | | 西 | | | | | | |
| W | | | Speci | men No. | | | | | | |
| 47 | 「お | 1 | 2* | 3* | 4* | | | | | |
| O.D., mils. | | 109.1 | - | - | - | | | | | |
| Cond dia, mils. | म्युम | 51.3 | - | 制作 | - | | | | | |
| Area, in ² | ity B | - | - | 臣 | | | | | | |
| Peak load, lbf | He en | 17.85 | | -HmH | | | | | | |
| Tensile strength, lbf/ | in ² | 2450.8 | - | - | - | | | | | |
| Ben <mark>ch mar</mark> ks broke at, | in. | 3.87 | | am | - | | | | | |
| Elongation, percent | _ #E | 287 | - | 124 - | - | | | | | |
| 10 | Inte X | 8 | | 1 | | | | | | |
| d | -Rut | Results | Resul | ts of * | Requirement | | | | | |
| Average tensile streng | gth, lbf/in ² | 2450.8 | E I | 5 | Min. 1500 | | | | | |
| Average elongation, pe | ercent | 287 | N | - | Min. 100 | | | | | |
| All Specimens were broken within gauge mark J. S. 2014-05-21 | | | | | | | | | | |
| SPOOL STO STO | Juli a ditti guu | | | | | | | | | |
| 121 | | | | | | | | | | |
| 10 | | CALIFICATION OF THE OWNER | 1 | | | | | | | |

| wed | | |
|--|-------------------------------|--------------------------|
| ULS-00062-ZJCZ-DataSheet-2001 Form Page 6 | Form Issued: Form Revised: | 2004-02-20 2011-05-16 |
| Copyright | © 2012 UL LLC | |

| Project No. F14 | 0643 | File | E313867 | | Page | 7 of 14 | | |
|-----------------------|-----------------------|-------------|-----------------|-------------|----------|--------------|--|--|
| Tested by: | | | | 1- | Date | 2014-05-13~ | | |
| Prin | ted Name | | Signature | 1 | | 2014-05-21 | | |
| | | | | / No | : | ì | | |
| PHYSICAL PROPERT | IES: | UL | 62 and CSA | C22.2 No | . 49, C | lauses 5.1.1 | | |
| (CONT D) | | | | 答 | k: | i | | |
| Sample Card No.: | 1865376 | | Sample No | : W2.W | 3 | | | |
| Material: | PVC | Ins/Jkt: | Ins. | Colo | r: | Black | | |
| Ambient Temp.: | 230 | °C | Humidity: | 1 | 55% | RH | | |
| | | | | | | | | |
| Conditioning: | | | - | 1. S. S. | | | | |
| [X] After | 7 Days | In Air Over | n at <u>136</u> | °C | | | | |
| [] After | 190V Hrs | Days in II | M902 011 a | | C | | | |
| Test Start Date? | Time: | | - | 2014-05- | 13/17:00 |) | | |
| Test End Date/Ti | me: | | | 2014-05- | 20/17:00 |) | | |
| Actual Aging Tem | perature: | 412 | | | °C | | | |
| S I | | 12-1 | | lat | | | | |
| a l | | 1 2 | S | pecimen No | р. | | | |
| à | | 1 | 2 | 3* 3 | 4* | 5* | | |
| O.D., mils. | | 109.1 | 109.1 | - 7 | 1 - | - | | |
| Cond dia, mils. | | 51.3 | 51.3 | - | - | - | | |
| Area, in ² | | The sim | - | | aluk - | - | | |
| Peak load, lbf | | 18.83 | 19.07 | | | | | |
| Tensile strength | , lbf/in ² | 2586.2 | 2618.7 | - | H - | - | | |
| Bench marks brok | e at, in. | 3.61 | 3.24 | - | - 4四 | - | | |
| Elongation, perc | ent 🦂 | 261 | 224 | - | - +6 | - | | |
| pa | | - The | | 2 | cr. | | | |
| 3 | | | Results | Results | of * 1 | Requirement | | |
| Average tensile | strength, lbr | | 2602.5 | - Uma | | | | |
| Percent of origi | nal | A. A. | 106.2 | NH/ | IM | 1n. 85 | | |
| Average elongati | on, percent | - | 242.5 | S | | | | |
| Percent of origi | nal | 011 | 84.5 | 11 | IM | 1n. 65 | | |
| All Specimens we: | re broken wit | hin gauge m | ark. J.S. | 2014-05 | -21 | | | |
| X | 2 | | | 1 | | | | |
| | allo, | | 1990 | | | | | |
| | "ed | | | | | | | |
| ULS-00062-ZJCZ-DataS | heet-2001 | | For | m Issued: | 2004- | 02-20 | | |
| Form Page 7 | | Copyright @ | For | m Revised: | 2011- | 05-16 | | |
| Only, the | 1 | Copyright O | | and an lost | | J J. TTT | | |

| Project No. F140643 File | | | E313867 | Pag | je | 8 of 14 | |
|--------------------------|---------------------|-------------|------------|--------------|------|-------------|--|
| Tested by: | | | | Dat | e | 2014-05-13~ | |
| Print | ed Name | | Signature | 1 | L | 2014-05-21 | |
| | | | , | / No: | | ì | |
| PHYSICAL PROPERTI | ES: | UL | 62 and CSA | C22.2 No. 49 | , Cl | auses 5.1.2 | |
| Sample Card No.: | 1865376 | | Sample No. | : W4 | | 1 | |
| Material: | PVC | Ins/Jkt: | Jkt. | Colon: Black | | | |
| Ambient Temp.: | 23 | °C | Humidity: | 1 | 55 | RH | |
| | | | 2.7 | 1 | | | |
| Ambient Temperatu | re Requireme | ent: 24 ± 8 | | | | | |
| Sample Type: | L JAIN | sulation | [x] Jacket | | | | |
| Sample Preparatio | n: of] Tu | bular | [X] Die Cu | t [] Bui | ied | [] Planed | |
| Actual Speed of | ou. | | 20 Inches | Per Minute | | | |
| Separation: | | | 20 Inches | Per Milluce | | | |
| 100 | | 41- | | TAT | | | |
| Conditioning: [X] | Unaged | 44 | | 12 | | | |
| ille. | 304.31.22 | J. A | | Specimen N | Io. | | |
| 2 2 | | Fr > | 1 | 2* | 3* | 4* | |
| width of die, mil | S. | the lon | 250.0 | - 60 | - | | |
| thickness of die, a | mils. | th in | 31.5 | - | - | - | |
| Area, in ² | 1 | THE APT | - | - 1 | - | | |
| Peak load, lbf | | Su Cor | 21.07 | | - | | |
| Tensile strength, | lbf/in ² | HE | 2676.2 | - | - | | |
| Bench marks broke | at, in. | the sta | 3.82 | - Imk | - | - | |
| Elongation, perce | nt | Ale M | 282 | | - | - | |
| an | | The m | | 效 | | | |
| Ye | | | Results | Results of | * | Requirement | |
| Average tensile s | trength, lbf | i/in² | 2676.2 | Non | | Min. 1500 | |
| Average elongatio | n, percent | hin gauge n | 282 | 2014-05-21 | | Min. 100 | |
| AIT Spectmens wer | e proven wit | | IGIA. U.D. | 2014 03 21 | | | |
| | | | | ~ | | | |
| 00 | | | | / | | | |
| | ello. | | | | | | |

ULS-00062-ZJCZ-DataSheet-2001 Form Page 8

Form Issued: 2004-02-20 Form Revised: 2011-05-16

| Project No. F140 | 643 | File | E313867 | | Pag | re 9 | of 14 | | |
|-----------------------|---------------------|------------------|-----------------|-----------|------------|----------|------------|--|--|
| Tested by: | | | | | Dat | e 2 | 014-05-13~ | | |
| Print | ed Name | | Signature | 1 | | 2 | 014-05-21 | | |
| | | | | 1 | No: | | 1 | | |
| PHYSICAL PROPERTI | ES: | UL | 62 and CS | A C22.2 | 2 No. 49 | , Clau | uses 5.1.2 | | |
| (CONT'D) | | | | ! | 签发: | | i | | |
| Sample Card No.: | 1865376 | | Sample N | o.: 1 | V5.W6 | | 1 | | |
| Material: | PVC | Ins/Jkt: | Jkt. | 1 | olor: | Bla | ack | | |
| Ambient Temp.: | 23 | °C | Humidity | : 1 | | 55% R | H | | |
| | | | | | | | | | |
| Conditioning: | | 11212 | | 1. | | | | | |
| [X] After | 7 Days | In Air Ove | n at <u>136</u> | °C | | | | | |
| [] After | AN Hrs | Days in I | RM902 Oil | at | °C | | | | |
| Test Start Date | lime | | | 2014 | 0E 12/1 | 7.00 | | | |
| Test Start Date/1 | Tille. | | | 2014- | -05-13/1 | 7:00 | | | |
| Detuel Ating T | | . 15 | | 2014- | 105-20/1 | /:00 | | | |
| Actual Aging lemp | erature. | 4.5- | | Tal | 136°C | | | | |
| a l | | 5. | | modimor | No. | | | | |
| 8 | | 2: 14 | 2 | 2* | | 4* | 5* | | |
| width of die mil | Q | 250 0 | 250 0 | | 21 | _ | | | |
| thickness of die | mila | 21 5 | 31 5 | | ALL A | | | | |
| Area Sin ² | | | | | | _ | | | |
| Peak load lbf | 1 | 26 61 | 24 68 | | 副作 | | | | |
| Tensile strength | lbf/in ² | 20.01 | 212/ 1 | | 12 | | | | |
| Bench marks broke | at in | 2 0710 | 2 20 | | 1mH | _ | | | |
| Elongation perce | at, III. | 2.01 | 100 | | 1mk | _ | | | |
| | | NLTOT | 100 | | and. | | | | |
| an | | THE COL | Regulta | Regul | ts of * | Rec | muirement | | |
| Average tensile s | trength, lbf | /in ² | 3256.4 | rebui | - | nee | | | |
| Percent of origin | al | 104- | 121.7 | - | Am | Min | . 85 | | |
| Average elongatio | n, percent | 5 | 180.5 | | 27-1 | | | | |
| Percent of origin | al | 41. | 64.0 | A | 3 | Min | . 45 | | |
| | | AND - | | , cit | 7 | | | | |
| All Specimens wer | e broken wit | hin gauge n | mark. J.S | 3. 201 | 4-05-21 | | | | |
| 10 | L | | | | | | | | |
| | allo, | | | / | | | | | |
| | "ed | | | | | | | | |
| | oot 2001 | | | T- | 2. | 004 02 | 20 | | |
| Form Page 9 | eet-2001 | | Fo | orm Revis | ed: 2 | 2011-05- | -16 | | |
| | | Copyright © | 2012 UL LLC | | | | | | |
| Only those prod | ducts bearing th | he UL Mark sho | ould be cons: | idered as | s being co | vered b | V UL. | | |









